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TECHNICAL

NDFR

Non Durably Flame Retardant

chemically treated with a water solution and if wetted in any
way should be retreated

DFR
Durably Flame Retardant
chemically treated to withstand a number of cleanings

6 IFR
Inherently Flame Retardant
woven from fibres with a high flame retardancy

FR
Flame Retardant
chemically treated to an individual specification

NOT FR
Not Flame Retardant no flame retardant treatment

Confirmation that the fabric meets one or more flame
S retardant standards

BS5867 BS5867 Pt2 B is the British Standard for flame retardant fabrics
used for curtains and drapes

BS5852 BS5852 Pt1 is the British Standard for flammability of
upholstered composites for seating

BS4790 BS4790: 1987 Determination of the effects of a small source of
ignition on textile floor coverings hot metal nut method (method 1, loose
laid)

EN13773: 2003 Meets European fire safety standards for vertically hung
fabrics. Burning behavior, ignitability testing of curtain fabric for use in
the contract market.

TL 1080-0002/8 German Military Specification for horizontally tested
materials

EN14041 Details the requirement for CE Marking of textiles, laminate
and resilient floor coverings

BS7905-1:2001 Lifting equipment for performance, broadcast and

similar applications.
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ATTRIBUTES

Approx roll length of material
in linear metres (m) & feet (ft)

&

Approx width of material in
centimetres (cm) & inches (”)

t
2 3

Approx weight in grams per metre squared (g/m?)

Approx thickness in (mm)

1P|

M1, M2, M4 Conforms to French Fire Regulations

B1, B2 Conforms to German Fire Regulations DIN 4102

IMO Conforms to International Maritime Organisation regulations
Classe Uno Meets ltalian Fire Regulations

BS EN13501-1 Fire Classification of construction, products and building
elements. Classification using test data from reaction to fire tests

CFC EN ISO 9239-1 Reaction to fire test. Horizontal surface spread of
flame on floor covering system. Determination of the burning behaviour
using a retardant heat source

NFPA 701 NFPA 701: (USA) Standard Methods of Fire Tests for Flame
Propagation of Textiles and Films

EN9239-1 Reaction to fire tests — horizontal surface spread of flame on
floor covering systems

DIN EN1021 Meets European fire safety standards for exposure to
different ignition sources, namely a lit cigarette and butane flame.
Assessment of the ignitability of upholstered furniture

Hong Kong




Datasheet - Fabrics & Flooring

To ensure you get the best from the product supplied to you, we advise you follow the care instructions within
this datasheet.

NDFR
BS5867, M1, B1, EN13773

J&C Joel Ltd.

100% Cotton

Plain Weave

Scour, Desize, Dye & Flame Retard

KAPP, Chemie GMBH & Co KG

Kappaflam CFP

Immersion

Non-Durably Flame Retardant. This means that the fabric is chemically
treated and if wet (in any way) should be retreated to meet the flammability
requirements of BS5867 Part 2 Type B, M1, B1 and EN13773. Therefore, the
cloth will not withstand wet cleaning and should be re-flame proofed whenever
wet. The cloth can be professionally dry cleaned using the correct chemical
process.

Notwithstanding the aforementioned, it would be our advice to only dry clean
this material periodically. We would suggest that the curtain be soft-brushed
on a regular basis and periodically cleaned using a vacuum and drapery
attachment. Commercial flame retardants may alter the aesthetics,
appearance, colour or performance of the textile material.

This fabric is not pre-shrunk.

O X X X K

Dry Clean Only Do Not Wash Do Not Bleach Do Not Iron Do Not Tumble Dry

9y = o= A -

Fire Rating: Approx Bale Length: Width: Weight: Fire Certification: Col_ours
NDFR 60m / 1971t 1200cm / 4727 270 g/m? BS5867, M1, B1, GG
EN13773

For further information please contact our sales team sales@)jcjoel.com

UK Europe Middle East Vietham Macau Hong Kong




Fire Test Certificate — Specimen

Wira House, West Park Ring Road,
Leeds, LS16 6QL, UK.

Telephone: +44 (0)113 259 1999
Email: info@bttg.co.uk

Website: www.bttg.co.uk

Date: 01 August 2017
Our Ref: 53519-24
Your Ref: -
TESTING = CERTIFICATION » AUDITING Page: 1of3
Client: J. & C. Joel Limited
Corporation Mill
Corporation Street
Sowerby Bridge
Halifax
HX6 2QQ
Job Title: Surface Ignition Of Curtains & Drapes (Type B)
Client's Order No: -
Date of Receipt: 19 May 2017
Date of Test Start: 07 June 2017
Description of Sample(s): One sample identified as follows was received for testing:

Wide Width Canvas, stated to be NDFR

Work Requested: We were asked to make the following test:

BS 5867: Part 2: 2008 (2015): Type B Curtains, Drapes and Blinds
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Shirley® Technologies Limited. Registered Office: Wira House, West Park Ring Road, Leeds, LS16 6QL.
A company registered in England & Wales with company number 04669651. VAT Number GB 816764800,
The supply of all goods and services is subject to our standard terms of business, copies of which are availabie on request.

77 /4_—_\\\ \? Our laboratories are accredited to EN ISO/IEC 17025.
3 S
AR Copyright © 2017 Shirley Technologies Limited. Allrights reserved.
iy
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Fire Test Certificate — Specimen

Wira House, West Park Ring Road,
Leeds, LS16 6QL, UK.

Telephone: +44 (0)113 259 1999
Email: info@bttg.co.uk

Website: www.bttg.co.uk

Date: 01 August 2017

Our Ref: 53519-24

Your Ref: -

TESTING » CERTIFICATION « AUDITING Page: 20f3

J. & C. Joel Limited

Sample was identified as follows:

Wide Width Canvas, stated to be NDFR

BS 5867: Part 2: 2008 {2015): Type B Curtains, Drapes and Blinds

Pre-Treatment
No water treatment required as the sample was stated to be non durable flame retardant.

Conditioning
The test specimens were conditioned for at least 24 hours in the standard atmosphere of 60 £ 5 % relative humidity (R.H.) and
20+2°C

Testing
Three specimens from both length and width were tested in accordance with BS EN ISO 15025: Procedure A (surface
ignition):2002. The sample was tested at 20°C and 60% relative humidity (R.H.).

Each specimen was subjected to an applied flame using propane and a 15 second flame application time. The results obtained
(shown in the table below) were assessed according to the requirements of BS 5867: Part 2:2008 (2015).

Test results relate only to the sample tested.

The results for all tests are given in the table(s) on the following page(s).

Reported by:......«N, Countersigned By:..........\ 2 N e
J Coleman P Doherty
Fire Technician Operational Head

Enquiries concerning this report should be addressed to Customer Services.

Shirley® Technologies Limited. Registered Office: Wira House, West Park Ring Road, Leeds, LS16 6QL.

Acompany registered in England & Wales with company number 04669651. VAT Number GB 816764800.

The supply of all goods and services is subject to our standard terms of business, copies of which are available on request.
Our laboratories are accredited to EN ISO/IEC 17025.

Copyright © 2017 Shirley Technologies Limited. All rights reserved.
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Fire Test Certificate — Specimen

Wira House, West Park Ring Road,
Leeds, LS16 6QL, UK.
Telephone: +44 (0)113 259 1999

Email: info@bttg.co.uk
Website: www.bttg.co.uk

Date: 01 August 2017
Our Ref; 53519-24
Your Ref: -
TESTING » CERTIFICATION « AUDITING Page: 30f3
1. & C. Joel Limited
RESULTS
Sample Ref: ~ Wide Width Canvas, stated to be NDFR
BS 5867: Part 2: 2008 (2015): Type B Curtains, Drapes and Blinds
Testing as received.
g s eee)
Length Width
Specimen No. 1 2 3 4 5 6
Flame reached an edge No No No No No No
Hole reached an edge No No No No No No
Flaming debris separated No No No No No No

Requirements
Any “Yes” means fail except if only one specimen fails a further 6 specimens are tested, it the second 6 specimens all pass the
result is a pass.

Result: Pass

Conclusion
The fabric meets the Type B performance requirements of BS 5867: Part 2: 2008 — the fabric must be clearly labelled 'If wetted
in any way it is essential to re-treat the fabric to meet flammability requirements’.

The material should be identified with the manufacturers name, trademark or other identifying mark, the statement
“Flammability complies with the requirements of BS 5867: Part 2, Type B and instructions of any special precautions to be taken
concerning care (including cleansing) of the curtain, drape or window blind to be manufactured from the fabric, preferably using
an appropriate care labelling symbol in accordance with BS EN 23758 and taking account of the pre-treatment used in this test
and the requirements of Clause 4 of BS 5867: Part 2: 2008 (2011). If the fabric is unsuitable for cleansing, this shall be stated.

Uncertainty Budget
There is no uncertainty budget associated with BS 5867: Part 2: Type B as no measurements are determined, the pass/fail
criteria is assessed visually.

U
S,
N 7, Shirley® Technologies Limited. Registered Office: Wira House, West Park Ring Road, Leeds, LS16 6QL.
A company registered in England & Wales with company number 04669651. VAT Number GB 816764800,
The supply of all goods and services is subject to our standard terms of business, copies of which are available on request.

Our laboratories are accredited to EN ISO/IEC 17025.

Copyright © 2017 Shirley Technologies Limited. All rights reserved.

UK Europe Middle East Vietham Macau Hong Kong




Fabric: Wide Width Canvas 12.0 J&c Joel

Type: M1 the inspiration behind the performance

' STB Direction Sécurité, Structures et Feu

le futur en construction | Division Etudes et Essais Réaction au Feu

PROCES-VERBAL DE CLASSEMENT
DE REACTION AU FEU D’UN MATERIAU

Selon I’arrété du 21 novembre 2002 modifié relatif a la réaction au feu
des produits de construction et d’aménagement
Laboratoire pilote agréé du Ministére de I'Intérieur (arrété du 05/02/59 modifié)

N° RA19-0050

Valable 5 ans a compter du 15 mars 2019

Marque commerciale : Article 14/50 Velum
Article 24/28 Toile

Description sommaire :
Tissu uni a base de fibres 100 % coton ignifugé par foulardage.

Référence : Article 14/50 Velum

- Epaisseur nominale : 0,15 mm.
Référence : Article 24/28 Toile

- Epaisseur nominale : 0,31 a4 0,37 mm.
Coloris : divers

Nature de I'essai : Essai au brileur électrique

Durabilité du classement (Annexe 2 — Paragraphe 5) : Non limitée (article non lavable, non nettoyable a
sec et pour usage intérieur uniquement).
Compte tenu des critéres résultant des essais décrits dans le rapport d’essais N° RA19-0050 annexé.

Ce proce bal atteste uni 1t des caractéristiq de I’échantillon soumis aux essais et ne préjuge pas des caractéristiques de produits
similaires. Il ne constitue donc pas une certification de produits au sens du code de la consommation. Seul le rapport électronique signé avec un
certificat numérique valide fait foi en cas de litige. Ce rapport électronique est conservé au CSTB pendant une durée minimale de 10 ans.

La reproduction de ce rapport électronique n'est autorisée que sous sa forme intégrale.

Fait a Champs-sur-Marne, le 15 mars 2019

Le Chef du Laboratoire
Réaction au Feu

Signature numérique de
NICOLAS ROURE

Nicolas ROURE

Sont seules autorisées les reproductions intégrales du présent procé bal de cl 1t ou de Ier ble proce bal et rapport d’essais annexé.

CENTRE SCIENTIFIQUE ET TECHNIQUE DU BATIMENT

Siege social > 84 avenue Jean Jaurés — Champs-sur-Marne — 77447 Marne-la-Vallée cedex 2
Tél. : +33 (0)1 64 68 84 12 — reaction@cstb.fr — www.cstb.fr

MARNE-LA-VALLEE / PARIS / GRENOBLE / NANTES / SOPHIA ANTIPOLIS

Trame procés-verbal rev03




Fire Test Certificate — Specimen

Materialpriifungsanstalt [\/ )

i Materialprifungsanstalt
Universitat Stuttgart | ™%\ Universitat Stuttgart
Fostfach 801140 - D-70511 Stullgart

Vom DIBt anerkannte PUZ-Stelle
Eennnemmer BWll-oz

Abtellung Brandschulz - Referat Brandverhalten von Baustoffan

Allgemeines bauaufsichtliches Priifzeugnis
Priifzeugnis Nummer: |P.BWU03-1-16.5.245 |

Gegenstand: Feuerschutzmittel AFLAMMIT AS conc.” fiir die Ausriistung von
Zellulosefasergewabe — ausgenommen Jule -
als schwerentflammbarer Baustoff {Baustoffklasse DIN 4102-B1)
nach Tell C und Anhang 4 der Muster-Verwallungsvorschrift
Technische Baubestimmungen (MVVTB) Ausgabe 2017/1 vom
31, August 2017

Antragsteller: THOR GmbH
Landwehrslralie 1

67346 Speyer

Ausstellungsdatum: 28, Juni 2019

Geltungsdauer bis: 30, Juni 2024

Aufgrund dieses allgemeinen bauaufsichtlichen Priifzeugnisses st der oben
Gegenstand im Sinne der Landesbauordnungen verwandbar,

Dieses allgemeine bavaulsichliiche Prilfzaugnis umiasst 7 Seiten und 0 Anlagen,
mwmmmmammwmmimnﬂm
16.5.245 vom 04. Jull 2014, FOr den Gegenstand ist ersimals am 14, Septembor 1973 gin baus
Verwendbarkeilenachweis ausgestelll worden, Gerchisstand und Erfiilungsod ist Stutigart,

it Ui at Siutigan BW-Bark Slutigart / LBEW
az Tedalon: (O711)685 -0 Konio-Hr. 7 871 521 687  BLZ 600 501 01
TO563 Shutiga [Valingen) Tabalax: (0711) 685 - 2655 BAN: DEST 8005 0101 TO71 5216 AT
USL-I0-b, DE 147704106 Indemyet: v mpa. unl-stufigan. de BICEWFT-Code: SOLADESTXO00

UK Europe Middle East Vietham Macau Hong Kong




Fire Test Certificate — Specimen

Materialpriifungsanstalt
Universitédt Stuttgart

Seite 2 des allgemeinen bauaufsichtlichen Prifzeugnisses P-BWUO3-1-16.5.245 vom 28. Juni 2015

l. Aligemeine Bestimmungen

. Das aligemeine bauvaufsichtliche Priffzeugnis erselzt nicht die fir die Durchfiihrung von

Bauverhaben geselzlich vorgeschriebenen Genehmigungen, Zustimmungen und Beschei-
nigungen.

Das allgemeine bauaufsichtiiche Priifzeugnis wird unbeschadel der Rechle Dritter, insbe-
sondere privater Schutzrechte, erteil,

+ Hersleller und Verireiber des Bauprodukls haben, unbeschadet weilergehender Regelungen

in den _Besonderen Bestimmungen, dem Verwender des Bauprodukis Kopien des all-
gemeinen bauaulsichtlichen Priifzeugnisses zur Verfligung zu stellen und darauf hinzuweisen,
dass das aligemeine bauaufsichiliche Priifzeugnis an der Verwendungsstelle vorlisgen muss.
Auf  Anforderung sind den Beteiligten Kopien des allgemeinen bauaufsichtlichen
Priifzeugnisses zur Verfiigung zu stellen,

Das allgemeine bauaufsichiliche Priffzeugnis darf nur vollsténdig vervielfaltigt werden. Eine
auszugsweise Verdffentlichung bedarf der Zustimmung der MPA - Universitit Stutigart (Otto-
Graf-Institut). Texte und Zeichnungen von Werbeschriflen difen dem allgemeinen
bauaufsichtiichen Prifzeugnis nicht widersprechen. Ubersetzungen des allgemeinen
bauaufsichtiichen Prilfzeugnisses miissen den Hinweis ,Von der MPA - Universital Stuttgart
(Otto-Graf-Institut) nicht gepriifte Ubersetzung der deutschen Originalfassung® enthalten.

Das aligemeine bauaufsichtliche Prifzeugnis wird widerruflich erleill. Die Bestimmungen des
allgemeinen bauaufsichilichen Priifzeugnisses kénnen nachtriglich arganzt und gedndert
werden, insbesondere, wenn neue technische Erkenntnisse dies efordern,

Das in diesem allgemeinen bauaufsichtiichen Priifzeugnis aufgefiihrte Bauprodukt bedarf des
Nachweises der Ubereinstimmung (Ubereinstimmungsnachweis) und der Kennzeichnung mit
dem Obereinstimmungszeichen (U-Zeichen) nach den Ubereinstimmungszeichen-
Verardnungen der Linder.

UK Europe Middle East Vietham Macau Hong Kong



Fire Test Certificate — Specimen

Materialpriifungsanstalt
Universitédt Stuttgart

Seile 3 des allgemeinen bavaufsichilichen Prifzeugnisses P-BWU03-1-16.5.245 vom 28. Juni 2019

Il. Besondere Bestimmungen

1. Gegenstand und Verwendungsbereich
1.1 Gegenstand

Feuerschutzmittel AFLAMMIT AS conc.” fir die Ausriistung von Zelulosefasergewsbe —
ausgenommen Jute — als schwerentflammbarer Baustoff (Baustoffklasse DIN 4102-B1) nach
Teil C und Anhang 4 der Muster-Verwaltungsvorschrifl Technische Baubestimmungen
(MVVTB) Ausgabe 2017/1 vom 31. August 2017, Lfd. Nr. C 3.4,

1.2 Verwendungsbereich

121 Das Feuerschutzmittel darf angewendet werden fiir die Ausristung wvon
Zellulosefasergeweben — ausgenommen Jute -, soweil diese Gewebe als Bauprodukle
{z B. Bihnenverhdnge) verwendet werden, die fest installiert sein missen.

1.2.2. Das Fliichengewicht der ausgeriisteten Zellulosefasergeweben — ausgenommen Jute -
muss etwa 150 g/m?® bis 520 g/m? betragen. Die Trockenauflage an Feuerschutzmitiel
muss auf Zellulosefasergewebe etwa 180 g/kg betragen.

1.2.3. Die mit dem Feuerschutzmittel ausgeriisteten Gewebe diifen nur in geschlossenen
Réumen ohne Feuchligkeitseinwirkung verwendet werden. Das Feuerschutzmittel ist nicht
besténdig gegen die Einwirkung von Wasser sowie gegen Chemischreinigen. Nach einer
Pllegebehandlung durch Wésche oder chemischer Reinigung ist die flammhemmende
Ausriistung zu erneuern.

1.2.4. Die mit dem Feuerschutzmittel ausgeriisteten Gewebe dirfen nicht der Witterung im
Freien ausgesetzt werden.

1.2.5. Die mit dem Feuerschutzmiltel ausgeriisieten Gewebe sind nur schwerentfliammbar ohne
zusilzlich aufgebrachie Anstriche, Beschichtungen oder dhnlichem,

1.2.6. Die Eignung der mit dem Feuerschulzmittel ausgeriistelen Gewebe fir dis Anwendung
als Warmedammung und fir den Schallschutz ist nicht nachgewiesen.

1.2.7. Dieses allgemeine bauaufsichtiiche Prifzeugnis gilt nur soweit Anforderungen nach Teil
C und Anhang 4 der Muster-Verwaltungsverschrift Technische Baubestimmungen
(MVVTB) Ausgabe 2017/1 vom 31, August 2017, Lid. Nr. C 3.4, zu erfiillen sind.

1.2.8. Der Machweis weilerer bauaufsichtlicher Anforderungen, wie z.B. der Sicherhell des
Feuerwiderstandes, des Wirme- oder Schallschutzes, oder des Gesundheils- und
Umwellschutzes  sind  nicht Gegenstand des allgemeinen  bauaufsichtlichen
Priifzeugnisses.

Hierlir sind ggfls. weilere/andere Nachweise (allgemeine bauaufsichtiche Zulassung)
notwendig.

UK Europe Middle East Vietham Macau Hong Kong




Fire Test Certificate — Specimen

Materialpriiffungsanstalt
Universitit Stuttgart

Seile 4 des allgemeinen bavaulsichtlichen Prifzeugnisses P-BYWUD3-1-16.5.245 vern 28, Juni 2018

2. Bestimmungen fiir das Bauprodukt

2.1 Eigenschaften und Zusammensetzung

211 Das  Feuerschulzmittel muss  eine  nichtkristallisisrende  Fliissigkeil  einer
Ammoniumverbindung sein.
212 Das Feuerschulzmiltel ist so  herszustellen, dass mit  ihm ausgeristete

Zellulosefasergewebe — ausgenommen Jute — die Anforderungen an schwerentllammbare
Bausloffe (Baustoffklasse B1) nach DIN 4102-1 : 1998-05 erfilllen. Die Zusammensetzung
muss den bel der MPA — Universitat Stullgart (Otto-Graf-Institul) hinterlegten Angaben
entsprachen.

Priifvarfahren

Das Baupradukt muss die Anforderungen an schwerentilammbare Bausiofie
(Baustoffklasse B1) nach DIN 4102-1: 1998-05 erfiillen.

2.1.4 (Priifjgrundlagen zur Erleilung des allgemeinen bauaufsichtlichen Priifzeugnisses

21.3

Mame der Prifstelle | Auftraggeber Nr. der Zeugnisse/Priifberichte/Berichte | Prifverfahren/Regeln
Datum
Deutsches Instiut Thor GmbH Allgemeine bauaufsichiliche DIN 4102-1
fiir Bautechnik | Landwehrstrafle 1 | Zulassung Z-PA-lll 1.8 vom 28. Juni DI 4102 - 16
Berlin B7346 Spayer 1985 -
MPA Thor GmbH zusammenfassendor DN 4102-1
Ofto-Graf-Instit | Landwehrstrale 1 Uberwachungsbericht DIN 4102 - 16
Stutlgart 67346 Speyer | 900 5658 013/ZFU-4 vormn 25.01.2013
MPA Ther GmbH Zusammenfassender DIN 4102-1
Otto-Graf-Institut | LandwehrsiraBe 1 | Uberwachungsbericht 903 5205 018 - DIN 4102 - 16
Sthutigart 67346 Speyer 2FU 5.245

2.1.5 Beslimmungen fir die Ausfihrung des Bauprodukts

2.1.5.1 Das Feuerschutzmitiel darf angewendet werden fiir die Ausriistung von
Zellulosefasegeweben — ausgenommen Jute -, soweit diese Gewebe als Bauprodukt (z.B.
Blihnenvorhénge) verwendet werden, die fest installisrt sein missen.

2.1.5.2 Das Flachengewicht der ausgeriisteten Zellulosefasargewsaben — ausgenommen Jule —
muss etwa 150 g/m® bis 520 g/m?® betragen. Die Trockenauflage an Feuerschutzmittel
muss auf Zellulosefasergewsben etwa 180 gikg betragen.

2.1.5.3 Die mit dem Feuerschutzmittel ausgeriisteten Gewsbe diirfen nur in geschlossenen
Réumen ohne Feuchtigkeitseinwirkung verwendet werden. Das Feuerschutzmittel ist nicht
besténdig gegen die Einwirkung von Wasser oder Chemischreinigen,

2.1.6.4 Die mit Feuerschulzmittel ausgeriisteten Gewebe sind nur schwersntllammbar wenn diese
zu anderen flachigen Baustoffen einen Abstand von mehr als 40 mm aufweisen,

2.1.5.5 Die ausgeriisteten Gewebe diirfen nicht zusétzlich mit Anstrichen, Beschichtungen oder
dhnlichem versehen werden,

2.1.5.6 Die Eignung des Baustofs fiir die Anwendung als Wérmedammung und fir den
Schallschulz ist nicht nachgewiesen.

2.1.5.7 Bei der Herstellung des Bauprodukis sind die Bestimmungen des Abschnittes L2 STU.*;\

o

einzuhalten. & '
Fer

Hong Kong
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Fire Test Certificate — Specimen

Materialpriifungsanstalt
Universitédt Stuttgart

Seile 5 des allgemeinen bauaufsichilichen Prilflzeugnisses P-BWUO03-1-16.5.245 vom 28, Juni 2019

2.2 Ubereinstimmungszeichen

3.
31

Das Bauprodukt muss vom Hersteller mit dem Ubereinstimmungszeichen (0-Zeichen) nach
den Ubereinstimmungszeichen-Verordnungen der Lander gekennzeichnet werden. Dis
Kennzeichnung darf nur erfolgen, wenn die Vioraussetzungen nach Abschnitt 3.1 bis 3.3
erflillt sind.

Das U-Zeichen ist auf dem Bauprodukt oder auf seiner Verpackung (als solche gilt auch der
Beipackzettel) oder, wenn dies nichl méglich ist, auf dem Lieferschein anzubringan.

Faolgende Angaben sind auf dem Baustoff oder auf der Vierpackung anzubringen:
- Produkiname .
Ubereinstimmungszeichen (U-Zeichen) mit
- Name des Herstellers
- Zeugnisnummer: P-BWU03-1-16.5.245
- Bildzelchen oder Name der Zertifizierungsstelle
- Herstaliwerk
- Baustoffklasse schwerentflammbar (DIN 4102-B1) gemaf Verwendungsbereich

Ubereinstimmungsnachwels

Allgemeines

Die Beslatigung der Ubereinstimmung des Bauprodukies mit den Bestimmungen dieses
allgemeinen bauaufsichtlichen Prifzeugnisses muss fir jedes Herstellwerk mil einem
Ubereinstimmungszertifikat auf der Grundlage einer werkseligenen Produklionskontrolle und
einer regelméligen Fremdiiberwachung einschliefilich einer Erstpriifung des Bauprodukis
n;gr;n Maligabe der Beslimmungen dieses allgemeinen bavaufsichtlichen Priifzeugnisses
erfolgen.

Fiir die Erteilung des Ubereinstimmungszertifikates und die Fremdilberwachung sin-
schliefMich der dabei durchzufihrenden Produkiprifungen hat der Hersteller des Bau-
produkls eine hierfir anerkannte Zertifizierungsstelle sowie eine hierflir anerkannte Ober-
wachungssielle ainzuschalten.

UK Europe Middle East Vietham Macau Hong Kong



Fire Test Certificate — Specimen

Materialpriiffungsanstalt
Universitit Stuttgart

Seite & des allgemelnen bavaufsichilichen Priifzeugnisses P-BWU03-1-16.5.245 vom 28, Juni 2019

3.2 Werkseigene Produktionskontrolle

In jedem Herslellwerk ist eine werkseigene Produktionskontrolie” einzurichten und durch-
zufiihren, bei welcher durch eine vom Hersteller vorzunehmende kontinuieriche
Uberwachung der Produktion sichergestelit wird, dass das Bauprodukt den Bestimmungen
des allgemeinen bauaufsichtlichen Priifzeugnisses entspricht. Fiir die Durchfiihrung der
werkselgenen Produktionskontrolle sind die ,Richtlinien zum Obereinstimmungsnachweis™
mafgebend.

Die Ergebnisse der werkseigenen Produktionskontrolle sind  aufzuzeichnen und
auszuwerten. Die Aufzeichnungen milssen mindestens folgende Angaben enthalten:

- Bezeichnung des Bauprodukts

- Art der Kontrolle

- Datum der Herstellung und der Kontrolle des Bauprodukls

- Ergebnis der Kontrollen und Vergleich mit dan Anforderungen

- Unterschrift des fiir die werkseigene Produklionskontrolle Verantworllichen

Die Aufzeichnungen miissen mindestens finf Jahre aufbewahrt und der fiir die
Fremdiiberwachung eingeschalieten Uberwachungsstelle vorgelegt  werden. Bei
ungeniigendem Kontrollergeb nis sind vom Hersteller unverziiglich die erforderlichen
MaBnahmen zur Abstellung des Mangels zu treffen und die betroffenen Produkie
auszusendem. Im Rahmen der werkseigenen Produktionskontrolle ist sicherzustellen, dass
Bauprodukile, die nicht den Anforderungen entsprechen, nicht mit dem U-Zeichen
gekennzeichnet werden. MNach Abstellen des Mangels ist die betreffende Konlrolle zu
wiadarholan,

" Hierel sind dio Allgemeinen Bestimmungen des Abschnitbes G1 nach Muster-Vensatungsvarschrilt Technischa
Baubastmmungan ) Ausgabe 30171 vom 31. August 2017 zu beachien.

# | Richtlinign zum Ubereinslimmungsnachwals schwerentfammbarer Baustofio (Bausioliklasse DIN 410281} nach allgemeinar
bauautsichilicher Zulassung” (Mitlellungen DIBT 2/ 1867)
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Materialpriiffungsanstalt
Universitéit Stuttgart

Seile 7 des allgemeinen bauaufsichilichen Priifzeugnisses P-BWU03-1-16.5.245 vom 28, Juni 2018

3.3 Fremdiiberwachung

In jedem Herstellwerk ist die werkseigene Produktionskontrolle durch eine Fremdiber-
wachung regelméllig zu iiberprifen, mindeslens jedoch einmal jahrlich,

Fiir die Durchfiihrung der Uberwachung sind die JRichllinien zum Ubereinstimmungs-
nachweis" ¥ malgebend.

Im Rahmen der Fremdiberwachung ist eine Erstpriffung des Bauprodukis durchzufiihren,
Bei der laufenden Fremdiibarwachung sind Proben fiir Stichprobenpriifungen zu eni-
nehmen. Die Probenahme und Priifungen obliegen jeweils der anerkannten Uber-
wachungssialle.

Die Ergebnisse der Zerifizierung und Fremdiberwachung sind mindestens finf Jahre
aufzubewahren. Sie sind von der Zerifizierungsstelle bzw. der Uberwachungsstelle der
zustdndigen obersten Bauaufsichisbehiirde auf Verlangen vorzulagen.

4. Rechtsgrundlage

Dieses allgemeine bauaufsichlliche Priifzeugnis wird auf Grund des § 20 der
Landesbauordnung Rheinland-Pfalz (LBauO) vom 24. November 1998 (zuletzt gedinder! 15,
Juni 2015) in Verbindung mit Tell C und Anhang 4 der Muster-Verwallungsvorschrift
Technische Baubestimmungen (MVVTB) Ausgabe 20171 vom 31. August 2017 erteilt. Die in
den Landesbauordnungen der iibrigen Bundeslfnder enthaltenen entsprechenden
Rechtsgrundlagen sind zu beachten,

5. Rechtsbehelfsbelehrung
Gegen dieses allgemeing bauaufsichtliche Prifzeugnis kann innerhalb eines Monats nach
Bekannigabe Widerspruch erhoben werden. Der Widerspruch ist bei der Universitit

Stutlgart, Keplerstrafle 7, 70174 Stuttgart oder Postfach 106037, 70049 Stutigart schriftlich
oder zur Niederschrift ainzulegen.

Abteilung Brandschutz
Referat Brandverhalten von Baustoffen

Die Prifingenieurin

[ﬁli e ;’:w{a

B.Sc. Christine Arweiler

2 _pichtinion zum Uborsinstimmungsaachweis schworentlammbarer Baustafle (BaustofSdasse DIN 4102-81) nach aligemeiner
bavaufsichilicher Zuassung™ (Mitteilungen DIBT 2/ 1887)
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Exova Warringtonfire, Frankfurt T : +49 (0) 69 305 3476

Industriepark Hichst, C369 F : +49 (0) 69 305 17071

Frankfurt am Main E : EBH@exova.com

D-65926 W: wwiw.exova.com U
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Testing. Advising. Assuring.

Test report
No. 2011-2508-1
issued 12.01.2012
Auftragsdatum: 13.12.2011
Datum der Probenahme: no official taking out of the specimen from a
representative of the Exova Warringtonfire, Frankfurt
“ Eingang der Proben: 13.12.2011
Datum der Priifungen: 11.01.2012
Auftrag:

Determination of the ignition time according to nach EN 1101 (ISO 6940 ) and of the
vertical flame spread according to DIN EN 13772 with classification to DIN EN 13773.

Description / designation of the test object

Textile sample designated as “article (Schleier-) Nessel- and Dekomolton “
Description of the relevant test procedure

EN 1101

DIN EN 13772

DIN EN 13773 (Mai 2003)

05.04.2012
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Test report No. 2011-2508-1 issued 12.01.2012 page 2 from 6

Testing. Advising. Assuring.

1. Description of the test material

1.1 Details of the customer:

Textile sample designated as “article (Schleier-) Nessel and Dekomolton”

Construction: Cotton flame retardant treated

Application area: Stage area and deko area

1.2 At the specimen preparation from Exova Warringtonfire, Frankfurt determined values:

Flame retardant treated cotton fabric

Colour: black
Thickness: 0,5 mm (average)
Square weight: 204 g/m? (average)

Testing after clima storing 23°C and 50% rel. Luftfeuchte.

056.04.2012
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Testing. Advising. Assuring.
Test report No. 2011-2508-1 issued 12.01.2012 page 3 from 6

2.1.1 Test sheet according to EN 1101 (ISO 6940)
(Determination of the ignition time)

Test room: 21°C / 40% r. L.F.

Ignition times: 1-20 s

Specimenno.| 1 2 3 4 5 6 7 8
Test direction L/Q L L L L Q Q Q Q
Kind of ignition E/S E E E E E E E E
Ignition time [s] 1 2 3 4 1 2 3 4
Total burn time [s] 1 2 3 4 1 2 3 4
After flame time [s] 0 0 0 0 0 0 0 0
After glow time [s] 0 0 0 0 0 0 0 0
After flaming = 5 [s] yes/no | no no no no no no no no

Reaching of the upper edge
of the specimen

Reaching the side edges yes/no | no no no no no no no no

yes/no no no no no no no no no

Drop of from sample parts* - - - - - = - -

Ignition of the filter paper* - - - - - - - -

Igntion yes/no | no no no no no no no no
If not the case, - L=length Q=width S =surface E =edge
Remarks: none

05.04.2012
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Test report No. 2011-2508-1 issued 12.01.2012 page 4 from 6

Tesling. Advising. Assuring.

2.1.2 Test sheet according to EN 1101 (ISO 6940)
(Determination of the ignition time)

Test room: 21°C/ 40% r. L.F.

Ignition times: 1-20 s

Specimenno.| 9 10 11 12 13 14 15 16

Test direction LQ L L L. L Q Q Q o}
Kind of ignition E/S E-| E E E E E E

Ignition time [s] 5 10 15 20 5 10 15 20
Total burn time _ [s] 5 10 15 20 5 10 15 20
After flame time [s] 0 0 0 0 0 0 0 0
After glow time [s] 0 0 0 0 0 0 0 0
After flaming = 5 [s] yes/no | no no no no no no no no

Reaching of the upper edge
of the specimen

Reaching the side edges yes/no | no no no no no no no no

yes/no no no no no no no no no

Drop of from sample parts* - - - = - - - -

Ignition of the filter paper® - - - e - s = &

Igntion yes/no | no no no no no no no no
If not the case, - L=length Q=width S =surface E =edge
Remarks: none

05.04.2012
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Testing. Advising. Assuring.
Test report No. 2011-2508-1 issued 12.01.2012 page 5 from 6
2.2.1 Test results according to DIN EN 13772:
(Determination of the vertical flame spread)
Impact time of the radiator: 30s Ignition time: 10 s
Specimen no. 1 2 3 4 5

Test direction L/Q L L L Q Q Q
Kind of ignition S/E E E E
Ignition time [s] 10 10 10 10 10 10
Total burn time [s] 18 20 17 18 5 15
After flame time [s] 8 10 7 8 5 5
After glow time [s] 0 0 0 0 0 0
Reaching the 1. mark in [s] - - - - - -
Reaching the 2. mark in [s] - - - - - -
Reaching the 3. mark in [s] - - - - - -
Flame spread v1 [mm/min] 0 0 0 0 0 0
Flame spread v2 [mm/min] 0 0 0 0 0 0
Flame spread t v3 [mm/min] 0 0 0 0 0 0
Separating of sample parts* - - - - - -
Ignition of the filter paper* - - - - - -
Destroyed area length| [mm] 170 160 180 170 180 170
Destroyed area width|  [mm] 30 30 40 40 30 40
Ifnotthe case, - L=length Q=width S=suface E =edge
Remarks: none

05.04.2012
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Test report No. 2011-2508-1 issued 12.01.2012 ] page 6 from 6

Testing. Advising. Assuring.

3. Classification:

The in chapter 1 described material fulfilles the requirements of the class 1 according to
DIN EN 13773.

Besonderer Hinweis
The fire test result is only valid for the in chapter 1 described material.

In the composition with other materials (for example coatings, deposits) the burning behaviour could
be influenced unfavourable so that the above classification is not any longer valid.
The burning behaviour in composition with other materials has to be tested separately.

This test report replaces the translation of the test report 2011-2508 from January 12" 2012
(date of signature) which is invalid from now on

Frankfurt, 04™ April 2012

P. Scheinkénig Dipl.-Ing. T. Zach&us
Tester in Charge Laboratory Supervisor

The results of the tests relate only to the behaviour of the test specimen which is designated in chapter one.

Test reports are only allowed to be published or reproduced, not changed in form and tenor without permission of the Exova Warringtonfire,
Frankfurt.

The abridged account of a test report is only allowed with the agreement of the Exova Warringtonfire, Frankfurt.

This test report is a translation of the German version 2011-2508-1 (issued 04.04.2012). In case of doubt only the German version is valid.
The report contains 6 pages.

05.04.2012
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